LAMPIRAN

Lampiran 1, Hasil grafik pengujian tarik Raw material

ﬁ'tlgter*lal. Teknik

JURUSAN TEKNIK MESIN FAKULTAS TEKNIK

umvmsmuswmmmsvm
Nama : Harsono Bahan : Stailess Stell
Instansi : uonwahas Standard : E8M-09
HASIL PENGUJIAN TARIK
No Material Area Yield Point Yield Stress Max_ Load Max. Stress Break  Break Extension Elongation
mm? N MPa N MPa N MPa mm %
1 Raw 83700 41523625 496.101 48459118 5789622319349 27710 30025 73232
v 2 Raw 79200 41533508 524413 48257781 6093152380388 30055 31225 76.159
3 Raw 79200 32140294 405812 43261404 546.2302139616 27015 25363 61860
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Lampiran 2, Hasil grafik pengujian tarik Arus 80 A

JURUSAN TEKNIK MESIN FAKULTAS TEKNIK
UNIVERSITAS WAHID HASYIM

° ‘ maL Teknik

Nama : Harsono Bahan : Stailess Stell
Instansi : unwahas Standard : ESM-09
HASIL PENGUJIAN TARIK
No Material Arca Yield Point Yield Stress Max. Load Max Swess Break  Break Extension Elongation
mm? N MPa N MPa N MPa mm %

1 80A 76800 31347994 408177 38448306 500.629 1910465 24876 11338 27652
2 80A 76000 31483.062 414.251 35121.086 462.1201754.542 23086 9488 23140
V3 80A 76.800 31577.621 411.167 39428757 513.3951960.204 25523 10038 24482
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Lampiran 3, Hasil grafik pengujian tarik Arus 100 A

JURUSAN TEKNIK MESIN FAKULTAS TEKNIK
UNIVERSITAS WAHID HASYIM

atorium
° | Hitar e, Taknik

Nama : Harsono Bahan : Stailess Stell
Instansi : unwahas Standard : ESM-09
HASIL PENGUJIAN TARIK
No Material Area Yield Point Yield Stress Max. Load Max. Stress Break  Break Extension Elongation
mm? N MPa N MPa N MPa mm %

1 100A 68800 31016729 450825 35235234 512.140 1746570 25386 10688  26.067
V2 100A 71200 30961388 434851 38418062 5395801919471 26959 12125 29573
3 100A 74400 31051551 417.360 39261856 527.713 1916.685 25762 12700 30976

448 0f -------

392.0f-------

336.0f --------- -

280.

224,

168.0f-------- Feeee e

112,

56.

35 7.0 105 1';‘5
Semarang, 11-11-2017
Kepala Laboratoriom
Helmy Purwanto, ST, MT Tested By : Nur Kholis, ST
NPP. 05.01.1.0060 NPP. 02.14.0.0303

Gedung D. Fakulas Teknik
M. Menarch Tangah X/22 Sampangan Semarang 50236
Tolp. <62 24 ASOSGAO (exc. 160), Fax. +62 knik. h d




58

Lampiran 4, Hasil grafik pengujian tarik Arus 120 A

JURUSAN TEKNIK MESIN FAKULTAS TEKNIK
UNIVERSITAS WAHID HASYIM

atorium
o ‘ MeEtenal Taknik

Nama : Harsono Bahan : Stainless Stell
Instansi : uawahas Standard : E8M-09
HASIL PENGUJIAN TARIK
No Material Area Yield Point Yield Stress Max Load Max. Stress Break  Break Extension Elongation
mm? N MPa N MPa N MPa mm %

1 120A 74400 30242949 406491 33486839 450.092 1660200 22315 7.787 18994
Y2 120A 72800 31026579 426.189 36898056 506.841 1651.059 22679 11363 27.713
3 120A 77600 31130949 401.172 35812918 461507 1760.609 22688 10.163 24.787
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Lampiran 5, Sertifikat ASTM E8/EMS8 - 09
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Plate-Type, 40 mm Shoat-Typo, 12.5 mm & mm
[1.500 n.] Wids [0.500 in.] Wida 0250 in.] Wide
men ] men ] mm fin.]
O i TR TR
W—Width (Note 3 and Noto 4) 400 = 20 125 = 02 60 x 0.1
[1.500 = 0.125, -0.250] luoo 0.010] {0250 * 0.008]
T—Thicknoss 5) #ickneas of matoral
R—Radus of -npbho) 25[1) 125 [0.500) 6 [0.250]
L—Q—dm:-mmz Noto 7, and Noto 8) 450 [18] 200 {8 100 [4]
of reduced sacton, min 225 [0] 57 [2.25) a2 [1.28]
R o i vockon: apprtnats lce 4 and Note ) ) 2 oo o oam

Nome 1—For the 40 mm [1.500 in.] wide specimen, punch marks for measuring clongation afier fracture shall be made on the flat or on the edge of
the spocimen and within the reduced soction. Either a sct of ninc or more punch marks 25 mm [1 in.] apart, or ooc or more pairs of punch marks 200
mm [8 in.] apart may be used.

Nor: 2—When clongation measurcmcnts of 40 mm [1.500 in.] wide specil arc not required, a mini length of reduced scction (A) of 75 mm
[2.25 in.] may be uscd with all other dimensions similar to those of the plate-type specimen.

Nom: 3—For the throe sizes of specimens, the ends of the reduced scction shall not differ in width by more than 0.10, 0.05 or 0.02 mm [0.004, 0.002
or 0.001 in.], respectively. Also, there may be a gradual decrcase in width from the ends to the center, bat the width at cach end shall not be more than
1% langer than the width at the center.

Nome 4—For cach of the throe sizes of spocimens, narrower widths (W and €) may be used when nocessary. In such cascs the width of the reduced

scction should be as larpe as the width of the ial being tested pormi . unless stated spocifically, the requirements for clongation in a product
specification shall not apply when these narower specimens arc used.
Nom: 5—The dimension T is the thickness of the tost speci as provided for in the applicabl ial specifications. Minimum thickncss of 40 mm

[1.500 in.] wide specimens shall be S mm [0.188 in.]. Maximum thickness of 12.5 and 6 mm [0.500 and 0.250 in.] wide spocimens shall be 19 and 6

mm [0.750 and 0.250 in.], respectively.

Nom: 6—For the 40 mm [1.500 in.] wide specimen, a 13 mm [0.500 in.] minimum radius at the ends of the reduced soction is pormitted for steel

smu&@&ﬂ’lllW@pﬂlnmkmm.ﬂhmuwumkmm

Nom: 7—The dimension shown is suggosted as 2 mini In d ing the lcngth, the grips must not extend in 1o the transition soction

between Dimensions A and B, soc Note 9.

Norme: 8—To aid in obtaining axial force application during testing of 6.mm [0.250-in.] wide spocimens, the overall kength should be as large as the

matcrial will permit, up to 200 mm [8.00 in.|

Nome: 9—It is desirable, if possible, to make the length of the grip section large coough to allow the specimen to extend into the grips a distance cqual

to two thirds or more of the length of the grips. If the thickness of 125 mm [0.500-in.] wide specimens is over 10 mm [0.375 in.), longer grips and
y longer grip joas of the i may be y %o provent failure in the grip soction.

Ncr:lm&mﬁmd:pm&mﬁdmmmklmdnmﬂﬂhlﬁcmlh:o(&ndxdnaim-iﬁn
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125 mm [0.500 in.] wide speci shall be wcal within 0.2 ma [0.01 in.).
N\'m:ll—lwad!mlm&:nduo‘nllﬁlla:lhﬂkmw«hmm:-wdlZmlﬂandhmd
curvature of the two fillets a 2 particular end shall be located across from cach other (on a line perpendicular to the rlinc) within a tok of 0.2
mm [0.0] in.].
Nmn_s,,«mm*-mummupmwmaugmnmmn@wwummnm
(b) an adequatc number of marks arc provided for ngation; and (c) when yicld strength is d incd, a suitablc is used.
lfm&mmlamdkuhzwﬁmha@cdhmm&:mr, e incd may not be ive of
the material. In acceptance testing, if the propertics mect the q Mm&:&amummdhth&nnh

minimum requircments, discard the test and rotest.
FIG. 1 Rectangular Tension Test Specimens
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